
THESIS 
 
 
 

PRE-OXIDATION AND ADSORPTION WITH POWDERED ACTIVATED CARBON FOR 

TASTE AND ODOR CONTROL AND OPTIMIZING COAGULATION FOR DISSOLVED 

ORGANIC CARBON REMOVAL 

 

 
 

Submitted by 

Janardhan Vundala 

Department of Civil and Environmental Engineering 

 
 

 
 
 

In partial fulfillment of the requirements 

For the Degree of Master of Science 

Colorado State University 

Fort Collins, Colorado 

Fall 2018 

 

 
  Master’s Committee: 
 

Advisor:  Kenneth Carlson 
 
Kimberly Catton 
Thomas Bradley 
 



 
Copyright by Janardhan Vundala 2018 

All Rights Reserved



ii 

 

ABSTRACT 
 
 
 
PRE-OXIDATION AND ADSORPTION WITH POWDERED ACTIVATED CARBON FOR 

TASTE AND ODOR CONTROL AND OPTIMIZING COAGULATION FOR DISSOLVED 
[...]
U.S.EPA, 2006. National Primary Drinking Water Regulations: Stage 2 Disinfectants and 

Disinfection Byproducts Rule. Final Rule, Washington, DC, pp. 387–493. 

Utkilen, H. C., & Frøshaug, M. (1992). Geosmin Production and Excretion in a Planktonic and 

Benthic Oscillatoria. Water Science and Technology, 25(2), 199-206.  

Valiente, E. F., Nieva, M., Avendaño, M. C., & Maeso, E. S. (1992). Uptake and Utilization of 

Fructose by Anabaena variabilis ATCC 29413. Effect on Respiration and Photosynthesis. 

Plant and Cell Physiology, 33(3), 307-313.  

Vonshak, A., Cheung, S. M., & Chen, F. (2000). Mixotrophic growth modifies the response of 

spirulina (arthrospira) platensis (cyanobacteria) cells to light. Journal of Phycology, 36(4), 

675-679.  

Wagner, K. J. (2004). “The Practical Guide to Lake Management in Massachusetts: A 

Companion to the Final Generic Environmental Impact Report on Eutrophication and Aquatic 

Plant Management in Massachusetts.” Commonwealth of Massachusetts Executive Office of 

Environmental Affairs. 

Watson, S. B. (2003). Cyanobacterial and eukaryotic algal odour compounds: signals or by-

products? A review of their biological activity. Phycologia, 42(4), 332-350.  



 

35 

 

Watson, S. B., Ridal, J., & Boyer, G. L. (2008). Taste and odour and cyanobacterial toxins: 

impairment, prediction, and management in the Great Lakes. Canadian Journal of Fisheries 

and Aquatic Sciences, 65(8), 1779-1796.  

Westerhoff, P., Nalinakumari, B., & Pei, P. (2006). Kinetics of MIB and Geosmin Oxidation 

during Ozonation. Ozone: Science & Engineering, 28(5), 277-286.  

Westerhoff, P., Nalinakumari, B., & Pei, P. (2006). Kinetics of MIB and Geosmin Oxidation 

during Ozonation. Ozone: Science & Engineering, 28(5), 277-286.  

WHO, 2006. In: Recommendations Guidelines for Drinking-water Quality: Incorporating First 

Addendum, third ed.., vol. 1. WHO, Geneva, Switzerland. 

Zaitlin, B., & Watson, S. B. (2006). Actinomycetes in relation to taste and odour in drinking 

water: Myths, tenets and truths. Water Research, 40(9), 1741-1753.  

Zimba, P. V., Dionigi, C. P., & Millie, D. F. (1999). Evaluating the relationship between 

photopigment synthesis and 2-methylisoborneol accumulation in cyanobacteria. Journal of 

Phycology, 35(6), 1422-1429.  

 

 

 

 



 

36 

 

CHAPTER 2. PRE-OXIDATION AND ADSORPTION WITH POWDERED ACTIVATED 

CARBON FOR TASTE AND ODOR CONTROL AND OPTIMIZING COAGULATION FOR 

DISSOLVED ORGANIC CARBON REMOVAL 

 
 
 

2.1. Overview 

Geosmin and MIB (2-Methylisoborneol) are the two natural organic compounds 

produced by certain types of blue-green algae which cause taste and odor (T&O) issues in the 

sources of drinking water. Geosmin and MIB are not regulated by United States Environmental 

Protection Agency (USEPA) as they do not pose a health risk, but these two organic compounds 

seriously hinder the aesthetic appeal of finished drinking water due to the earthy or musty odor 

produced by them even at very lower concentrations (below 10 ng/L). Geosmin and MIB cannot 

be eliminated by conventional drinking water treatment processes, hence more advanced 

treatment techniques involving an adsorption agent like Powdered Activated Carbon (PAC) is 

necessary to remove these odorants and achieve concentration below the odor threshold.   

 Boyd Lake Water Treatment Plant in Greeley region, gets it intake of raw water from 

two main drinking waters sources namely Boyd Lake and Lake Loveland. The plant has been 

experiencing T&O related issues mostly during the mid-summer to late autumn. This study was 

conducted for BLWTP in three phases to determine the optimal conditions to address the 

seasonal T&O issue and also help reduce the Dissolved Organic Carbon (DOC) content of the 

source waters efficiently with PAC. Preliminary testing was conducted on Lake Loveland and 

Boyd Lake water with an incremental alum dosage from 30 to 70 mg/L followed by three five 

minute stages of flocculation and 45 minutes settling time. Turbidity, TOC and DOC were 



 

37 

 

measured before and after coagulant testing. The results indicated that Boyd Lake water was the 

hardest to treat, hence it was selected for further testing. 

In the initial phase of the study, about ten different PACs were tested in five batches, with 

Boyd Lake and plant mix water collected at different time periods. The results from the five 

batches were averaged and ranked based on the DOC reduction values. The results indicated that 

PAC Hydrodarco M was the cost and performance wise effective of the ten PACs tested. The 

second phase of the study involved testing four different PACs at four different contact times 

(15, 30, 45 and 60 minutes) with one constant dosage of 30mg/L for the kinetic study part. The 

results showed that maximum DOC removal was achieved at 45 minutes contact time. Similarly, 

the same four different PACs were tested with four PAC doses (10, 20, 30 and 40 mg/L) with 

one preset contact time of 45 minutes for the dosage study part. The results from these tests 

indicated that 30 mg/L was the optimal PAC dosage for maximum DOC removal. In the final 

phase, the raw water was initially treated with the various pre-oxidants with dosages of 1mg/L 

ClO2, 5 and 10 mg/L of NaMnO4 with a contact time of 60 seconds followed by PAC treatment 

with a dosage of 30 mg/L and a 45 minutes contact time. Test results revealed that pre-oxidants 

did not have a significant impact in DOC removal at any dosage levels. Additionally, two 

dosages 20 and 70 mg/L of coagulant alum were tested with pre-oxidant and PAC treated water. 

Detailed analysis was performed with coagulant alum in combination with pre-oxidant and PAC 

treated water. The results of the alum testing illustrated that a higher dosage of coagulant alum at 

70 mg/L had a substantial effect on the DOC removal when compared to a lower dosage of 20 

mg/L. Further, the results showed a two-fold increase in the DOC reduction at an alum dosage of 

70 mg/L without the presence of any pre-oxidants. 



 

38 

 

Keywords: MIB, Geosmin, Powdered Activated Carbon, Dissolved Organic Carbon, alum, 

Hydrodarco M, pre-oxidants 

2.2. Introduction 

Clean and safe drinking water is one of the essential resources required for human 

survival. Pure water is colorless, odorless and tasteless, however natural water sources like 

rivers, lakes and reservoirs can be imparted with musty and earthy odors by certain metabolites 

produced due to degradation of cyanobacteria, blue green algae, fungi and actinomyces 

(Izaguirre and Taylor, 2004; Gerber, 1967; Gerber et al., 1965). The primary source of musty and 

earthy odors are non-toxic secondary metabolites produced by cyanobacteria namely geosmin 

and MIB (Butakova, 2013). Various environmental factors contribute to the formation of algal 

blooms in natural water sources like rivers and lakes. Light intensity is the predominant factor 

that regulates the growth of cyanobacteria. Aerobic photoautotrophic microorganisms like 

cyanobacteria rely on light for photosynthesis, which is their main mode of energy production 

(Chorus and Bartman, 1999). Nutrients like nitrogen and phosphorus are necessary for the 

growth of cyanobacteria (Dolman et al., 2012), along with trace metals like iron, molybdenum 

which also play a vital role in metabolism and growth of cyanobacterial populations (Rueter et 

al., 1987). The off-flavor issues with drinking water are seasonal. Geosmin and MIB occur in 

water sources due to the biodegradation of different types of cyanobacterial species, that show a 

rapid growth in presence of essential nutrients during the warmer temperatures months of the 

year (Watson et al., 2008). Other factors like pH and turbidity also contribute to the wide spread 

growth of algal blooms.  

Geosmin has a molecular weight of 182.3 g/mol, water solubility of 5.5 x 10-5 mg/L, 

density of 0.95 g/mL at 200C and Henry’s Law constant of 0.0023 at 25 0C (Lalezary et al., 1984; 



 

39 

 

Pirbazari et al., 1992). MIB has a molecular weight of 154.3 g/mol, water solubility of 7.3 x 10-5 

mg/L, density of 0.93 g/mL at 200C, and Henry’s Law constant of 0.0027 at 250C (Lalezary et 

al., 1984; Pirbazari et al., 1992).   

 

 

 

Figure 2.1: Molecular Structure of geosmin and MIB 

The cyanobacterial secondary metabolites like geosmin and MIB are not regulated by 

regulated by United States Environmental Protection Agency (US EPA). Although presence of 

T&O compounds in water do not pose a threat to human health (Dionigi et al., 1993), they may 

considerably reduce the consumer trust and in some cases, can lead to the reduction in the 

consumption of water or can encourage the consumers to switch to an alternative source that can 

provide aesthetically pleasant water. One of the main concerns with T&O compounds like 

geosmin and MIB is that they have very low OTC, which is below 10 ng/L (Mallevialle and 

Suffet, 1987; Pirbazari et al., 1993), so even minute changes in the concentrations of these 

compounds in the drinking water sources, can cause significant T&O issues in water. 

The Greeley region gets its water from different sources like Cache la Poudre River, 

Laramie River, Colorado River and Big Thompson River. The city of Greeley gets its drinking 

water supplied from two water treatment plants namely, the Bellvue Water Treatment Plant 

which is located at the mouth of Poudre Canyon and operates throughout the year and the Boyd 

Lake Water Treatment Plant (BLWTP) which is located in Loveland, and operates seasonally 

during peak water supply periods to support Bellvue Water Treatment Plant meet the high 



 

40 

 

demand. BLWTP also serves as a back-up for the Bellvue Plant in the event of an emergency. 

BLWTP was built in 1964 and it produces 38 million gallons of water per day. BLWTP get its 

raw water from Boyd Lake and Lake Loveland as shown in Fig 1.3 and Fig 1.4. Greeley Water 

and Sewer Department’s BLWTP has been experiencing an increase in total organic carbon    

concentration (TOC) and this has corresponded with an increase in taste and odor (T&O) 

complaints, particularly in the southern section of their distribution system that is seasonally 

supplied with mostly BLWTP water. The BLWTP will undergo physical upgrades to the facility 

beginning late 2016 with completion set for mid-2018.These plant upgrades include providing 

headworks for chlorine dioxide (ClO2) and/or powdered activated carbon (PAC) 500 feet from 

the plant that will bring in water from Boyd Lake and Lake Loveland (Fig 2.2). More 

importantly, the plant will convert existing floc basins into PAC contact basins with a contact 

time of 26.6 minutes at the design flow of 20 MGD per basin using an efficiency factor of 0.7. 

Typical current summertime flows have been around 24 to 26 MGD total, or 12 to 13 MGD per 

basin, indicating approximately 40 to 43 minutes of contact time in the PAC zone. T&O issue 

had been on the rise, especially during the warmer temperature periods of the year, numerous 

consumer complaints were raised due to earthy or musty smell and taste of the finished drinking 

                 Figure 2.2: Boyd Lake (left) and Lake Loveland (right) 



 

41 

 

water supplied by BLWTP. The earthy or musty taste and odor is imparted to the surface water 

by the off-flavor compounds, geosmin and MIB which are relatively stable to biological and 

chemical degradation in surface waters in their dissolved form for a particular time span (Peter 

and Von Gunten, 2007; Westerhoff et al., 2006). These cyanobacterial secondary metabolites are 

difficult to be removed by conventional water treatment methods like coagulation, flocculation, 

sedimentation and filtration. Advanced treatments techniques like GAC, PAC, ozone, 

UV/Hydrogen peroxide, biological treatment methods or a combination of one or more advanced 

treatment techniques are needed in order to eliminate these off-flavor compounds from water. 

Oxidation techniques have been successful in the removal of geosmin and MIB to a considerable 

extent, Rosenfeldt et al. (2005) determined that medium pressure UV lamps were more effective 

than low pressure UV lamps for direct photolysis of geosmin and MIB. Kutschera et al. (2009) 

determined that UV in combination with Vacuum UV (VUV) with wavelengths of 254 and 185 

nm respectively showed effective absorption of geosmin and MIB. Also, the study by Westerhoff 

et al. (2006) showed that ozone rapidly oxidized over 90% of the geosmin and MIB without t-

butanol (HO radical scavenger) addition. Oxidation methods like ozone and UV require 

substantial capital and operating costs from WTPs to use these methods exclusively for taste and 

odor control, which may not be economical for the WTPs in the long run. Biological methods on 

the other hand, can be economical and effective in controlling the off-flavor compounds, Ho et 

al. (2007) discovered four bacterial species namely Pseudomonas sp., Alphaproteobacterium, 

Sphingomonas sp. and Acidobacteriaceae member, which are capable of degrading geosmin 

within the sand filters and bioreactors. Algaecides like Copper sulfate have been used to control 

algal blooms in lakes and reservoirs (Kellerman and Moore, 1905; McGuire et al., 1984). 

Integrated technologies have also shown to be effective in taste and odor control, Young Wan 



 

42 

 

Ham et al. (2012) demonstrated that a combined process of ozone and GAC was able to remove 

geosmin and MIB above 95% of their initial concentrations. Similarly, Nerenberg et al. (2000) 

documented that ozonation followed by biofiltration was effective in removal of geosmin and 

MIB in a water treatment facility in Lake Bluff, Illinois. 

One of the simplest and economical method to remove these T&O compounds is by 

adsorption, using powdered activated carbon (PAC) (Srinivasan and Sorial, 2011). Dosage 

flexibility make PAC easier for the WTPs to use and alter dosages according to the initial 

concentration levels of the odorants in raw water. Unlike GAC which is used in WTPs which 

need a constant removal of odorants from the water, PAC can be used only when taste and odor 

control is needed. The versatility of PAC makes it an attractive option for T&O control. Bruce et 

al. (2002) reported that geosmin and MIB adsorption on to the PAC depends on water chemistry 

of the source water. Hence, the PAC dosages vary according to the chemical composition of the 

source waters. Bruce et al. (2002) also mentioned that, DOC of the source water will compete 

with geosmin and MIB for the sorption sites on the surface of PAC which can affect the odorant 

removal efficiency of PAC. Hence, the removal of DOC from the source water can play a vital 

role in the enhancing the T&O compounds removal efficiency of PAC.  

The main purpose of the study was to determine an efficient and cost-effective PAC for 

T&O control and DOC removal. Additionally, the study also examines activated carbon dosages, 

contact times and the effectiveness of pre-oxidants with PAC and alum in DOC reduction. 

Several batches of testing were performed with a uniform PAC dosage on different brands of 

PACs, to screen out the better performing ones from the rest. This was followed by kinetic and 

dosage studies, conducted with the high-performance PACs from each manufacturer along with 

the PAC used at BLWTP as a baseline. Finally, one best performing, economical PAC was 



 

43 

 

selected and tested to determine if pre-oxidants had any effect on the DOC removal, with only 

PAC or PAC in combination with a coagulant like alum.  

2.3. Materials and Methods 

2.3.1. Materials and Apparatuses 

2-Methylisoborneol and geosmin solutions were purchased from Sigma Aldrich. Thermo 

Scientific RT Basic Series Magnetic Stirrers, Fisherbrand Octagon Spinbar, Fisherbrand PTFE 

Stirring Bar Retriever, KIMAX 100 ml Graduated Cylinder, 500 ml PYREX Flasks with 